PRICE.25

E . e e e ey B s
B s:g . ‘ﬁ‘f;m:'ez;ﬁm‘;wggfff,;@g"g} - *ﬁ’W&«?éEn:&‘%’:é - . ‘ﬁm;v .
E....... . = P’*@§~~,~ -
. ?wwjﬁuyﬁﬁfaﬁm*{ws«ﬁ%gw»ﬂm . % .
«‘w%“vw‘nxmwwm‘sfﬁw%»*axﬂf‘”&%g»%sr"”ﬂ“ .. ..
.. O «r?ﬁ@“v”%%m .
. ::;ﬁy;;' .. e -
... . . ]
.. 53"'“‘0«3‘“&“1&33 o e ﬁ%amﬁgsfx’“, .
. g,vﬁy“wwx;;“m%vw f*‘m‘”“fﬁ@”’g"’%wg“’@‘ﬁ*ﬂ%"“Nﬁ“s&‘“S :
- ”I@:‘Vﬁ?f; :iuf, e
... .. nqtfwzw ..
... xfsvwrfvwm e -
. . - ..
. .
... . - s,,;*;w&‘z»‘”%? "Ei’/‘*g”}%‘”?;>f’f"@i;'s“?g:“%l%ﬁ\ .
Bl L e .
. ...
.. .. -
i«“‘%?iﬁawms%mﬂ ...
... ... ... -
... ... -
L ... ‘”%@,:x?u:#&;éyﬁ'mf,, ...
o ...
L ...
e - ... ]
i - ... ...
b ... . ... . .
L QFI;sn 53$w$;gdvéﬁvwmadﬁ - g;zgg;xz;,a;&,:;gbi;gus;gf's;;‘@vg;ﬂ. ss;z;f%ﬁ‘fé:zz%&;:?"z‘g:e:,g'ssgiém;q,;g;z?f'ssv";;siiq;&ff@;fﬁzf's;w"" ”,,ss%wf}‘
. w;*u;wa@r %sxam*w mmf;‘ . »&““”'&
- . “wwyw”a“sv» &F»N*"v“" M"»ﬂr"*’ ..
... . . . . |
. ~1‘3wm3’w
...
... %ﬁ‘w"ri&;t~“:zsut"«,;::n ..
... ... ...
..
...
... .
...
- ru:,;rssz:&:wmc . . ... .
. . ;a . :::%a‘f*i%:'ﬁi;;‘s . ,;;zggi;;v,@, . . . . 93’“%3“ .
... .. ...
. ... ... . .. ]
E o .. . s
. . .
. R e

2000 &

N

2000E

AUTOMATIC

.

... .
. - ... .

—

.

T e
e 3 wxs«m - X?MW,MMI . u,kmmkg (::‘m”& o
. . = M?nwiwﬁijwr&w{@i - .. ..
S . s
. , ﬂfasw‘&?’rm;ﬁ"wm"m’ﬁ“M'M?s‘ﬁ«x‘“”jan\’f};&%@pM,mw_xx%@«”ﬁa
2 . . *fezr,i?;zé;:@zswzasm - . ...
. 3 - .
. e - . ...
i ~:;V“&:%§, - ”‘:ﬁ? o u’y;”'w,':;::::z;fsiisgss?iig:4“‘m’~’~~~”.\;%?“E;@! gﬁw‘,ﬁ ngfﬁ%g"%aa%ﬁgﬁg . ~:§;f::v§::g:; ;R“ .
. - :IZ"\wst;'s//,,,'T{?Mvass{: . .

. »&‘“ﬁ "m"‘%s‘a“’*\, . mv@;zf:vaxmgi;;g:;gmm . - . ,;%T;:ﬁff&ﬁ fgwm

-

s.gsu

B
r;,

4
.

..

sty

2

-

.

. Q,::g;d .

s O

S
-
.
.
.
.

s
.

s

s
.
-

o
-

e

-
L’vs;zx

-

-

:g:;:

- .
.

- -

om

e .

W @

.~

i X“W e

.

.

.

w o e o
e . s e

Tolemy “,Lg,mg%;gw et !
G

N .. .
..

. e W;,mu »x

.
o ‘“’M'“:iéﬁiﬁz g & -

f%

.
o
o
‘f‘éfz
.

;fgm.m;g;wgk e
.
. e e . =
. - e o
% . fm‘m"aﬂu o e mf’?‘ ST
. %,A,Mn{?, Pae
. . -
o o

.

.
.

i E

.

.

.
.
,@5
.
5?,

.

..
.
.

. .

.

et
.

- s i rz_usé' e
o . .
. 43%,;:,“% .
. %,m,—@ . mum,@m:

o
.

.

.

e
ﬁ
.
.
e
“‘i

.

.

. .

et

§
.

.
L

.
.
-

.
-

@
o

.

...
. mu@g«ﬁff%ng;vu;xwgki& p&“ﬂ‘;s’ L‘" %w

.

i

.
.
.

. ...
. g~vz~xgsﬂa,?::;%;ff§ .
. -

. :!ﬁﬁemggzs:’rsﬁga -

.

12
,X“<
.

-
..
.

.

o

;:? .

>
o

!»éﬁ,;

... .
. MM»“Mm . S o
- wﬁﬁ.i?:;?:;;: o A&L:xmmm;;;;;w o

...

. ...

3

s

.

..
- .

. .

e i
... &
..

e e :mrruqri,;@gx&@%gﬂ@i v,
e "vmfm&@ &s
ﬁ;w&;xi&,m:"& . :m;f'ﬁw v
F
..

e . s
- A r G e 2 S

. s . L

.

. .
- ﬁg};& 5»3, “ﬂ@ug .

Vig:zﬁ::% %w . e
- e

- . ,mmzw"
. 'mgﬂwgv:ﬂ, . . .
.

. o
... ,:,M:!Ewmrmma, .
- @,@w& -

.

.
-

.
-
.

i ﬂ o

.. féiﬁA:%&Sj&ggs?ax;)'@5‘5“@‘F’”%g;'gg&;iﬁ‘ﬂfam”s

. %

. ;wm%w’ﬁ‘w .
%&“d ...
- .
-
.
o
.

:

-

.

‘x:
-

;. &Mfy

.

.
i
o

-

o

.
.

.

.
.
i
.

.

i

. . -
- . =

S N
- Sa s N

%

.
.
;gé

.

EV,
.
_

.
- ”ﬁ@zx“;?zg o

.

.
.
-
.

S

W
e
R
e
R

i

.

"

o
.
,“5;,,!

3“
At
o

e
o

o

o

a

i
o

.

o

b
&
.

o
L

.
-
.
.
|
.

-

i
-

.
i ’«é .
i

i
0

“”” '“’f“’i;: i

o

0

- Eg
L

o

S
Lo
o

S
e

au o Mg, iy '@ . é"f: i

o
.
-

«

e w:s?”f:\éz;ﬁsg;@lfm - ”-az ‘*"’%?ﬁsf?i“w, .
- gl BT w
. e
.

.
. -

'a?ﬁ

-
%“f
.

@
-

‘5;’
ﬁ‘e,’
.
o

o w“&
i - - - o L
... .
;Ei*?w»@wm . ee*wf%t?'“i;%*m Mwwr i»f&wr;:ﬁ%w&%i:%fg%% ... :wmﬁxﬁf“w“’m
...
pa“‘wm”w%fﬁ ., .
o yu&;w& ,m,ﬁ, - ﬂa@:@,gw?g;:m . ,xg,,ﬂs,ﬁexw@&‘ -
foo 'az‘z;?zwmx,,wt' o “%"w", e,, . o 373«5 . @,;g;y@y;g;
. wgﬂy;mzse,zxa’“«m . ,,,wnfj*wfw . . ... ]
E Mw” o . %@ . gnggzggs't:;?g;.;.f%;“Vg,ﬁ;;;,gg@-,:::\em‘i-",’@"‘ . =
E e e e ‘&?" e i S PG
| *@f . s”Qﬁ»‘*Mm@m?m&ﬁ’é%‘?iﬁa@wV&;;@L‘”ﬁf{’&u} - ?Vf?mw;,;f?zs@ . V%mwm
. Jg&‘ﬁaﬂfﬁ&ww;ox@“ "W”‘L°“;“‘}2?“ . "‘“' ... .
. . . ... .. ...
- ... m;@'v:w\f - %Kfiwﬁj@;ziﬂ;g‘ . .ﬂm*”w .
. ...
... . ..
sﬂmmu,W«s%ﬁ,@y,f,,,,émN,,,,ﬁf;@é;mwigm,ww@, . ...
aaa . ... -
. ﬁiﬁ'wnﬂ#w’im,gg&;».izw@w”mw&az,s%}g . ..
. ... .
. . ZSM‘;@»'QZXZ&%Qmx&%@a@i‘*&j‘i«”@@v@R“’ . ~:9-v;§’3, J“,;%"‘@w&fi . §? .
E “’M“ ... . . . L o
. . .. .. mgw%:ua . ~§ .
. .. .. .
... . gﬁ,@% .
. . . L. . e
o .. e - -
. . . ' .
. 'f’? ~?’§;“:§;vfs,=;f*zs‘7f&é§a;§% e f%;;%mis?:;w}géf*! e ‘.
o ﬁﬁe“’y@gﬂaﬁ,&g; ... -
... .
.. OO .
. &@m&~~w‘i~wwmmw . y O 8 &F
,&w . Mwmm;;,e,f‘%}%a . - = = ’“ﬁé"’ﬁ“aw
ﬁﬁgwﬁf@“’j’ﬁgs@fz«: é’gf - “m”3&’““‘;9:5’“%»“2@‘23"&‘@wm%w?%%ﬁ%%é‘@ts . - f*{@
%*‘m*253%?’:%%%’»;'@»“@ . m,«ﬁ%f“x%g@%sﬁ,M”w‘&@ﬁwiga”‘eq“&“’a M .
. ;SWNR‘;& §~@;gsmwg;»g;ygﬂg;‘ii“?&,,&@&éx&%‘g ; - ’3?};’i?’r,’géﬁf”féﬁféiié?zis@,L¥:§§E§§§ﬁ§%~£§3;§?: . . a“ﬁam}u&m?“«%w -
wénwﬂﬂ“’” ... . . :?“gxfixzv’h*%”%{g,“: 5:‘;”&“@@’ - “sm‘l
o >713’74?'r““"m,uémm, 17'7 ~rmnw,uw~ ::713’&"‘”7 o S Jatmiss‘fér'iiui?firf'r? 1537'3"' P :e'";*?“f’?z“m'«tﬂ%i o 5 % 'M e 'wmwmfa:‘ﬁ e v"mam ,M,u,mx 71;’2’\“'\ “i

..

»;f
zgw
o

. Va;fﬁg;;,; .

,@g;,ot,"?z>m'~9';5‘5 %;wm . ‘ a; Mw,w

o
o
.

..
e
. .

- .
. -

. ,:»,;,ﬂwmmﬁy -
...

-

-

-

?i
.

.
. .
. . . .

. ‘;w&y.assmmﬁww?w .

o
-
-
,:é:y;;;:‘?w:~>mﬁmzé5,a,::fx;:fszw ..
- . .

. w@,wm,,ka, .

;;;;;um - ;M@r«mgwm;; f@‘g ﬁﬂmé%w&w - “& w; W 4
. wn::*w;ﬁ, mww;ﬂy%ﬁwg '5 mrr o

. . .
.
.
-

-
-
. .

e VW n@;ém@;?@fa&, e

“,‘;m;m;@“ . o . o
. ‘f%m”&zm,:m’v’l&f"r‘ - @,Mm,m:m,w:w ,L:&:f}"’;g? ,A?,A.@Mf,w&:%%Mﬁw ;,,@ . 13}3&’,;,:'5::::53:3:' - z;ammww 3,’:&5'?”‘?’@&&&1&%7 ..
g%ﬁi‘au - i“““”wx“ g,m&%”;w“v"v&gw‘xawg‘ ,w, . { . Mm,m;‘?;xf
Mﬁ??.i!;d :7 MQ}@;Q V ”%g . myﬂ,&gxww&%%%g;g%w . ;Z;,L,,% w.{“ﬁsa% % - &:ﬁaﬁ’;«@g@ﬁﬁ%ﬁ‘iﬁég“?uoéw
a*ww,a ...
. m" . M°“*’¢€M=,:vs§~“&“aasv¢@?§:&m §@$Jﬁ£ﬁr“r¢%’§ - @%‘m
&W? . w&m ...
.
.. ?3“‘2".;:"@,:8;‘33 .
... ... . . -
. n«fﬁéﬁ @'2';6:2‘ . ... .

LIST

,,fPART NO. 24217-A

1168




HOMELITE 2000 & 2000E AUTOMATIC

No. Description Part No. A& éNo. Description Part No. Qty. e
*
1 SCREW - hex hd., 12-24 x 3/4" 80867 \\\ i \\ 26 CLIP - cover 55980 1
2 COVER - starter A-6417 1 27 COVER - breaker hox 55979 1
3 Includes: BUSHING - rope 59: @ 28  GASKET - cover 55978-2 1
3A BUSHING - rewind 29 SCREW - condenser 37750 1
4 ROPE - starter 30 CONDENSER 55987 I
5] GRIP -.rope 1 31 SCREW - fil. hd., 10-24 x 1/2" 80595 1
6 INSERT - rope retaining § 1 32 WASHER - lock #10 83046 3
b SHIELD - spring (inner) 1 33 SCREW - contact plate 57749 1
8 SPRING - rewind Q 1 34 POINTS - breaker A-58165 1
®g SHIELD - spring (outer) O Gw 1 35 Includes: WIPER - cam 55984 1
10  LOCK - spring rewind@ -A 1 36 NUT - terminal 55982 1
11 PULLEY - startew QOSO—l 1 37 TAB - ground terminal 57733 1
12 CUP - starter 4051 1 38 WASHER - terminal 55983 1
13 WASHER I retaining 58763 1 39 LEAD - ground w/terminals A-58321 1
14 SCREW - hex hd., spinlock 80648 1 40 SEAL - breaker box 56292-A 1
15 SHIELD - sawdust 64052 1 41 KEY - rotor 75078 1. r
*16 SCREEN - fan housing 65390-1 1 *42 CRANKCASE - w/pin A-65753 1
*17  HOUSING - fan 59094-5 1 43 TERMINAL - spark plug A-55373-A 1
*18 SPACER 65466 1 44 LEAD - high tension 55235-A, 1
19 NUT - lock, 7/16-20 81104 1 45 SLEEVE - insulation 55290 1
20 WASHER - flat 84047 18 46 CLAMP - lead 56014 1
21 STUD - shoulder 64054 2 47 SCREW - hex hd., 10-32 x 3/8" 80869-1 1
22 PAWL - starter 58756 2 48 COIL - ignition 55986-A 1
23 WASHER 58851 2 49 BOX - breaker 57744 1
24 SPRING - starter pawl 58758-1 2 50 SCREW - fil. hd., 10-32x7/8" 80660 2
25 ROTOR - magneto 64053-A 1
SPECIAL TOOLS available on order
22820-2 COLLAR - main bearing installation A-24138 REAMER - valve seat
23136 SLEEVE - bearing and shaft installation *24206-1 PLUG - bearing installation (conn. rod)
A-23137 " JACKSCREW ASSEMBLY - (clutch) *24207-1 PLATE - crankshaft aligning
23233-1 PLUG - seal assembling (crankcase) *24210-1 COLLAR
*23373-4 COLLAR - bearing installation Decal
23382 SPACER - crankshaft assembling
32323 SPIIJI;JEGV_E S_eiﬂ;ﬁ{?ﬁﬁ?;’:S(edéllgﬁggse) #23742 ('L'mivel_'sal replace_ment?v composefi' of "Di_reﬁt Drive, " "Gear Drive,
et WRENEH - Soglet serew (oohn, Vel hiSEﬁ)rtmg Instructions," and two "Homelite" (letters 1/4' and 1/2
23671 PLUG - seal assembling (drivecase) . &) e
A-23672 JACKSCREW ASSEMBLY - (magneto) Paint
A-23696 WRENCH - spanner
A-23858 FIXTURE - drivecase assembly 22772 Spray Can - Black
A-23937-B WRENCH - combination 23475 Spray Can - Red
A-24028 PULLER - magneto rotor

* Denotes new parts
2 ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.



HOMELITE 2000 & 2000E AUTOMATIC

= T
No. Descrlptu\vfll &i)’o. Qty.
*1 CRANKCASE - w/pins A-65753 1
2 Includes: PIN - dowel 74332 2
3 STUD 72787-1 4
4 SEAL 58308-A 1
5 SCREW - hex, 12-24 x 3/4" 80867 4
6 FITTING - fuel outlet 58364 1
7 SLEEVE - flexible 55805 1
8 FILTER - fuel A-59251 1
9 Includes: FILTER - felt 59253-1 1
10 TANK - fuel 58172-A1 1.
11  DECAL - caution 64144 1
12 GASKET - fuel tank cover 58367 1
13 CAP - tank A-64140-1 1
14 Includes: GASKET 65358 1
15 COVER - tank 59920-2 1
16 SCREW -rd., 6x 1/2" 80513 15
17 GASKET - crankcase 63356 1
*18 BEARING - ball 64958-S 1
*19 BEARING - needle (set of 26) A-64960 1
*20 CRANKSHATT A-65446 1
21 KEY - rotor 75078 1
22 BEARING - ball 58190-S 1
23 RING - retaining 58319-A 1
24 WASHER - lock 83061 2
25 SCREW - bearing retaining 19238-3 2
*26 ROD - connecting A-64964-A 1
27 Includes: BEARING - needle 55664 . 1

*Denotes new parts

FIGURE 2

No. Description Part No. Qty.

*28 SCREW - socket hd.
cap, 10-32 x 3/4" 82157 2
*29 PISTON & PIN A-65752-A i
*30 Includes: PLUG - piston pin
retaining 65474 2

*31 PISTON RING 64968 2
*32  NUT - hex, 1/4-20 - 2000 Only 65549 4
* NUT - hex, 1/4-20 - 2000E Only 67096 4
*33 WASHER - tap lock 65579-1 4
*34 CAP - muffler 65460-1 1
*35 ARRESTOR - spark - 2000 Only A-65583 1
*36 BAFFLE - muffler 65459 1
*37 BODY - muffler A-65458-1 1
*38  STUD - muffler 64429 2
*39 STUD - muffler 65419 2

40 NUT - flexlock, 6-32 81126 1
*41  SPARK PLUG 65444-S 1

42 Includes: GASKET 25038 1

43 NUT - hex, 5/16-24 25412 4
*44  WASHER - tap lock, 1/4 65367-1 4
*45 CYLINDER A-64158-1B 1
*46 VALVE - compression relief 65638 1
*47 PIN - compression relief 65452 1
*48  POST - spring 65453 1
*49 SPRING - relief valve 65454 1
*50 GASKET - cylinder (. 015) o 67022 1
* GASKET - cylinder (. 030) @ 64970 1

0 When replacing cylinder gasket you must use gasket of the

same thickness (. 030 or . 015) as gasket being removed from unit.

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.




HOMELITE 2000 & 2000E AUTOMATIC

Description

*30

SCREW - hex, 12-24 x 1@

GASKET - mcuntinggnut

MANIFOLD - intake

Includes: GASKET - retainer

STUD. - cover
GASKET - manifold
STUD - carburetor

GASKET - carburetor

WASHER - lock, 1/4

NUT - hex, 1/4-20

PIN - cotter, 1/32 x 1/2"

ROD - choke

CARBURETOR @

ROD - throttle

BOOT - throttle rod

FILTER ELEMENT - air

RING - retaining

COVER - air filter

NUT - cover mounting

NUT - flexlock, 6-32

GUIDE - lever

PLATE - lever guide

SCREW - pan, 6-32 x 5/8"

LEVER - compression relief

PIN - throttle lock

SPRING - throttle lock

RING - retaining

TRIGGER - throttle

SHAFT - throttle

SPRING - throttle trigger

SCREW - hex, 12-24 x 5/8"

SHIELD - muffler

*Denotes new parts

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.

58361
65709
27464
63655
83009
81013-1
86324
A-58354
A-65717
59338
58348
63728
58319-A
59230-1
A-59229
81126
65463-1
64985-1
80461-1
A-65797
58404
58405
58409
58181-A
58353
58352-A
80676
64836-2

o T T O e T = S S S SR e G SR R X R R S U S S S

Description

Part No.

Q
<

31

*33
34
35
36
37
38

*39
40

41

42
43
*44
45
*46
47
48
*49
*50

* % ¥
(SRS I B RS B
9o O

©

SCREW - pan, 10-32 x 3/8"
WASHER - flat #10

SHIELD - cylinder
BUTTON - oil pump

ROD - oil pump

SCREW - hex, 12-24 x 1"
BUTTON - choke rod
GROMMET

HANDLE - throttle

Includes: BUSHING - throttle

lock

BUSHING - oil pump

rod

STOP - pump rod
FELT - washer
SEAT - reed valve
REED - valve
RETAINER - reed
SCREW - hex, 12-24 x 1"
LINE - fuel
GASKET - carburetor spacer
SPACER - carburetor
SCREW - hex, 12-24 x 3/4"
SPACER
BRACE - throttle handle
SWITCH - toggle w/nut
PLATE - indicating
PIN - cotter
CLAMP - upper lever
CLAMP - lower lever

SCREW - phillips pan, 6-32 x 1/4"

80579
84068-1
A-65465-1
58357
58356-B
80864
57289-1
58362
A-65750

59064

58929
58930
63290
64833
63266
64834
80864
55680
64841
64840
80867
65466
64837-2
A-57650-3
72085-A
86301
65754-1
65755-1
82159

@ Refer to Carburetor Parts List 24243

I S RN

-

A I SO N Y

e



HOMELITE 2000 & 2000E AUTOMATIC

REFER TO GUIDE BARS, CHAINS AND
SPROCKETS; PARTS LIST #24225

<l
[~ =3
: K g £
No. Description Part No. N, No. Description Part No. & Qty.
1 LINE ASSEMBLY - oil pickup A-64010 The following Sprockets must be used with
2 RESERVOIR - oil A-5834 4 56231 Inner Race and 56236 Washer (inner)
i (F;LLS};EEI,} __01411 ) AS?? ’ X . 404 pitch, 8 tooth A-57341 £ x 1
e e gl o lfese”mr 296 o Kl 7/16" pitch, 7 tooth A-56299 e
o vyl L i 1/2"" pitch, 7 tooth A-56615 A A1
S e \ o o 1 eludes: BEARING - needle 56230 £ox 1
- oil pump % -
srpmre T - RACE - inner 56231 Tl e
S I T Qig s ¥ x 7 35  WASHER - thrust 56132 x £ 2
a0 ST il plung: i O : 1 WASHER - thrust (outer) 56132 A ox 1
*11 DRIVECASF])Z ¢ @ A 1-A X z 1 36  SPRING - clutch 55123-C P S
Icludes: TUBE - "M(Mt ’ 37  SPIDER - clutch 58546-2 S o T
i shiown) 55658 < x 1 38 SHOE - clutch 55076-3 x x 6
12 SEAL 56256-A x X 1 39 COVER - clutch 56238-A R - K 1
13 BOLT - gujde bar 58334 x x 2 40 WASHER - flat 64027 b, S < 1
14 CAP - oil A-64310 x x 1 41  NUT - hex, 3/8-24 81192 x %1
15 ncludes: GASKET 56607 < % 1 42 COVER - drivecase A-64074 x x 1
16  CAP - check valve 58339 x x 2 43 Includes: SCREW - rd.fjdv 3
17  GASKET - check valve 58338 x x 2 i a<16-1§ x 2 80617 x x 1
18  SPRING - check valve 59022 x x 2 4 PIN - adjusting 55613-1 x x 1
19  BALL - check 25527 x x 2 45 NUT - 5/16-18" 81123 £ cx 1
20 SCREW -rd., 6x 3/4" 80790 x x 5 46  PLATE - guard 64029-1 oA e |
%21  HOUSING - oil pump A-64073-A x x 1 47 NUT - hex, 5/8-16 81089-2.  x .x 2
22 Includes: SCREW - cam 59737 x x 1 48  PLATE - guide bar (outer) 56872-B X gl
23 GASKET 59736 x x 1 49  PLATE - guide bar (inner) 56871-A g S |
24 10" RING 90872 x x 2 50  KIT - bumper A-63089 x /4 1
25 SEAL - felt 59926 x x 1 KIT - bumper A-58543 £om L
26 SCREW - pan,4-40x 1/4 80919 x x 2 51 Includes: WASHER - lock, 1/4" 83009 x— x. 2
27  SCREW - hex, 8-32 x 1/2" 80560 x x 3 52 NUT - hex, 1/4-20 81053 b Rt el
28  SCREW - hex, 12-24 x 3/4" 80867 x x 5 53 SCREW - flat hd.,
29 - WORM - gear 63893 x x 1 1/4-20 x 3/4" 80053 X, %2
30 WASHER - thrust (inner) 56236 4o ox 1 54 HANDLE BAR - wrap around A-59922 x 4 01
31 SPROCKET & DRUM - HANDLE BAR - wrap around A-58398 P ke !
. HANDLE BAR - flush cut A-58379-2 F x 1
1/2 pitch, 6 tooth A-65548
%32 ]n/cllfdes- SPROCKET - splined > = £ 1 HANDLE BAR - reversible bow only A-64727 Lo
1/2 pitch, 6 tooth ol e SCREW - socket, 5/16 - 18 x 7/8
*33 BEARING - needle 65393 x £ 1 (not shown) 0 80886 XoAK 1
34 RACE - inner sEang A 55  WASHER - lock, 5/16 83003 xoxel3
X % 3

56 SCREW - hex, 5/16-18 x 1 1/2" 80087
@ Use with Handle Bar A-64727

*Denotes new parts #Optional

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.



HOMELITE

Atextronl DIVISION ¢ PORT CHESTER, NEW YORK

Printed In US.A.





